



上海名佳利金属有限公司
SHANGHAI METAL CORPORATION

产品质量证明书
PRODUCT QUALITY CERTIFICATE
In accordance with EN10204:2004-3.1

Address: 20F YUAN MANSION 738 DONGFANG
ROAD SHANGHAI, P. R. CHINA

Tel: +86 21 5830 9368

Fax: +86 21 5081 9492

E-mail: sales@shanghaimetal.com

客户名称 CUSTOMER STJORNUBLIKK EHF 执行标准 STANDARD EN 10346:2015 Cer NO: CN2105248051E
产品名称 PRODUCT ALUZINC STEEL COIL 销售合同编号 PI No. 21103665-8051 Issue Date: 2021/5/24

序号 NO.	包装号 COIL ID	产品牌号 PRODUCT GRADE	规格 SIZE mm	重量 WEIGHT kg	化学成份 CHEMICAL COMPOSITION (%)						机械性能 MECHANICAL PROPERTIES				外观 SURFACE	涂层 COATING		
					C	Si	Mn	P	S	Al	屈服 强度 Y.S	抗拉强 度 T.S	伸长率 EL			镀层量 COATING MASS	表面处理 SURFACE TREATMENT	表面精整 SURFACE FINISH
					X10 ³						Mpa		%					
1	1GC763B00-01	DX51D AZ185	0.6*1250	3630	46	14	210	7	8	40	419	431	28	OK	190g/m2	Cr03 AF	NS	
2	1GC763B00-02	DX51D AZ185	0.6*1250	3675	46	14	210	7	8	40	419	431	28	OK	190g/m2	Cr03 AF	NS	
3	1GC763B00-03	DX51D AZ185	0.6*1250	3670	46	14	210	7	8	40	419	431	28	OK	190g/m2	Cr03 AF	NS	
4	1GC763B00-04	DX51D AZ185	0.6*1250	3675	46	14	210	7	8	40	419	431	28	OK	190g/m2	Cr03 AF	NS	
5	1GC763B00-05	DX51D AZ185	0.6*1250	3665	46	14	210	7	8	40	419	431	28	OK	190g/m2	Cr03 AF	NS	
6	1GC763B00-06	DX51D AZ185	0.6*1250	3550	46	14	210	7	8	40	419	431	28	OK	190g/m2	Cr03 AF	NS	
合计TOTAL		21865																
备注: MARK		SHANGHAI METAL 21103665-8051																
说明: NOTE		<p>1. We hereby certify that material described herein has been manufactured and tested with satisfactory results in accordance with the requirement of the above material specification.</p> <p>2. Values are based on test pieces take in the longitudinal direction.</p> <p>3. Inspection and gauge measurement: Satisfactory</p> <p>4. The report can only be reproduced in full.</p> <p>Y.S=Yield Strength T.S=Tensile Strength EL=Elongation AF=Anti-fingerprint</p>														品质负责人 Quality Manager James Zhu		